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CER%IFICATE NO.: E201106-0151-001434(5006702)
HOE Y

COMMODITY E.R.W STEEL PIPE
HETH

SPECIFICATION

APl 5L B(PSL1)

INSPECTION CERTIFICATE

- SéAH SeAH Steel Corp.

()Ml oF M T

=

DATE OF ISSUE 2011.05.31
HetMH S

-L/C No. (P/0 No.) : P01103087278
*= @ I}

* CUSTOMER PLESA
FE A

HEAD OFFICE ; BONGNAE-DONG 1GA, JUNG-GU; SEOUL, KOREA SHIPPER
_ POHANG PLANT ' 14-1, JANGHEUNG-DONG, NAM-GU, POHANG

DUFERCO SA

HEAT NO. %p% z 2 x % T B QUANTITY , ] 5
NO. | (BATCH NO. ORDER SIZE 2 & & 2 of CBEWT) REMARK
(BATCH NO.) |4 _ PCS TOTAL LENGTH WE | GHT
1 (Sl—{SI_BA?222013(§)60) BBE 12 " X 0.225. " 'X 6.120 M 340 2|OBO‘BOO M 93074 CONFlRM T0 NACE NORM MR0175 (LAST ED‘TION)
o o o *ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
2 (S§¥§§£ﬁ§§o) BBE 12 X 0.225 * X 6.120 M- .75 459.000 M  20.531 | *DSAW: CHEMICAL COMPOSITION AND HARDNESS ONLY
3 |(sireraboy| BB 12" X0.225"  X6.120 M 66 | 403,920 M| 18,067
a |(siamoneoy| BB 12 X 0.225 " X 6.120 M 77 471,240 W 21.079
: ; IMPACT
HYDROSTATIC [N |VvD|F|s{c|am|B|D|clF]F]RF] ZINC COATING TENSILE TEST
Test |- [iefulH|GlEA[E[R|R|LfL|EL] T mEST . CHEMICAL COMPOSITION(%) (Gage Length © 50m) ST lisonl vear
A FHERHEHEHHE - 5 2k
HEAT NO 5sec|R | 1 R g B g ) : . . D| TENSILE | YIELD | E.L |ENE-[SHEAR| TEST | MENT
T{AN|T]|K DE| 1| THH] 1|6 ]|RT]|WEIGHT OF c[si| mn |P s |culnifcr|mo] v |NblTi| |cEQ .
NO. | (BATCH NO.) g L ? E g g { g » 2 E E ﬁ ZINC _clo&ir E gl g 1 ||a STRENGTH | STRENGTH RGY | AREA
ssi | U[u]ad]] SI0s =N C.S[ALK|. & 2 3 f2)2|2|2]3]3]3 % SN
— NN ol M N ) )
Tl G P G 4|5 |6 7 «g f+g| PSi psi a0 Lioule] % *11
S 30 MAX |26 120 [ 30 [ 30 [50[50]50]15
SPEC MIN 60200 | 35500
1| $B02030 750 cicl 6|6 ) G H-|14]1 163 }10]86
(SHL4221060) P:113|TR]. 62 ] 9| 8 |TR| 2 |TR|TR] 1| 2] 2 T| 64300 | 42780 | 37 G
P 141 2 {:64 18| 6 |TR|2}TR|TR|1]2]2 W 70190
2| 5BO3176 750 cGj{a| 6 |a G cH-|18) 2] 65:|15] 4 5 . .
(SHL4221070) P |14}.2 | 66 |17| 5 | 1|R]1]m] 2 |R|mR T] 66130 | 49310 | 33 G
‘ P.t14}2|-64 |15) 2 | 1|TR] 1 ]TR] 2 [TR|TR w!| 70920
3| sB02029 750 6la| 6 |a G H-l14] 2 |66 [17] 5 : e
(SHL4221080) ~pf13y 2| 65 |18}3 {2 |TR|TR|TR] 2 [TR] 1 T| 65990 50470 | 32 G
p |14| 2| 67.|16] 6 | 2 |TR|TR|TR]{ 2 | TR} 1 w| 68600
4| sBor7ss 750 alal 6 la G H . |16| 266|136
(SHL4221090) <P |15] 2| 65-]13]| 5 | 2 |TR}TR|TR|TR} 2 | 1 T| 72370 | 51340 | 30 G
P y16| 3| 67 |1a}'5 |2 |mR|TR|TR{TR| 21 w| 74980
_ ? *1-BBE:Black Beveled End(30 ")
Nopo#1 =112 | b «2-y:Weld Seam Ultrasonic Test
? 8?;9' To 1 E| «6-H:Heat(Ladle) Analysis; P:Product Analysis *7-2:X160; 3:X1000° e '
E ers g *=0-T:Base Metal Transverse, W:Weld Part Transverse *10-E.L:Efongation-*11-5.N:Seam Normallztng . *G:G00D *Tr:Trace
. «WE_HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE
Surveyor : SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE Manager of Q.M Dept.

- THE USE OF THE MATERTAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZAT|ON OR PERSON(S) WHO DELIBERATELY MODIFIES

THE CERTIF1CAT

(ACCORDING TO THE PROVISIONS OF .THE CRIMINAL CODE 231)

E WILL BE PROSECUTED FOR FORGING AN OFF[CIAL DOCUMENT




F=IETIN

PAGE . 2/ 2 L DATE OF ISSUE 2011.05.31
E » - ‘ , » A %M E
CERTIFICATE NO.: E201106-0151-001434( 5006702) I NSP ECT I ON CERTI F I CATE L/C No. (P/0 No.) : P01103087278
H ZE 9 ol ) ; = 2 It : ]
COMMOD I TY E.R.W STEEL PIPE . seAH S,SAH Steel COl’p. CUSTOMER PLESA
AE A | (F) Ml of Xl 3 F w7
SPECIFICATION APl 5L B(PSL1) HEAD ‘OFF ICE ;” BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER DUFERCO SA
“POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
2 ¢} N A
HEAT NO. | TYPE F 2 oA % _ AL | o
ORDER SIZE. 2 o &>l | BT REMARK
NO. [ (BATCH NO.) | PCS “ TOTAL LENGTH WE IGHT
5 (5'13532124131%0) BBE 12 X0.225" X 6.120 M. 68 . 416:160 M|-. . . 18.615 | CONFIRM TO NACE NORM MRO175 (LAST EDITION)
, o . . *ERW: CHEMICAL -COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
6 (SHSLT202B111410) BBE 12" X 0.225 X 6.120°M 7 471,240 M 21.079 | *DSAW: CHEMICAL- COMPOSITION AND HARDNESS ONLY
7 |(sirao)| eee 14" X025  X6120M 63 365,560 M|  18.962
8 [ S|SLB492%‘?‘16180) BBE 14 X 0.225 " X 6.120 W' 64 301,680 W 19.263
; ‘ - , TMPACT
HYDROSTATIC | N [VD[FIS|ClrRM[B|D|C|F|F|[RF| zZINC COATING TENSILE TEST
st e lirfu| |G eEalE|R]R|L{L{EL] ST CHEMICAL. COMPOSITION(%) (Gage Length : 50mm) 57 iaso-| vear
N A
HEAT NO 5sec| R | 7 R #4lgl D . . - . D| TENSILE | YIELD | E.L |ENE-[SHEAR| TEST | MENT
TIAN[T|K DE[L|T|H|1]|6]RT]JUWEIGHT oOF|Z “E |c|Si| un |{P |'s |culNi{cr|Mo| v INbTi] -|cEq
NO. | (BATCH NO.) £ LS| E 5 uTiN N [E[§E f2ie coar 28| § 1 | STRENGTH | STRENGTH RGY | AREA
‘ = = N
psi |Utulaofi| |3{Ls | S i 2 3 |2f2[2|2|3]3|3 % SN
T[] V¥ N . N si si
*2 G N |oauss | +3 G »4 |45 [ +6 *7 B |g| P P «10_ [Joule] % *11
’|® : 30 MAX {26 120 | 30 { 30 {50{50[50{15
SPEC MIN ‘ 60200 | 35500
5 | SB01439 EIBRRERE g H [1a]1] 63 |16] 4
(SHL4221100) ‘P |13].1:1"63 18] 2 |TR|TR|TR[TR[ 2 {1 ]2 T| 70190 | 46260 | a2 6
P 413 2 1.62 |18} 5 |TR{TR|TR|TR} 21| 2 W] 76430
6 | SFO0814 7% |6|6| 6|6 6 H f14} 2| 70 |13]8 e
(SHL4221110) Po|13) 269 11a] 8 |2|1)1]|m|1|2]|m T| 67000 | 48730 | 32 G
P- 15| 269 [13]10f2|11|m]1]2]|m Wl 72370
7| SBO1752 690 |[G[G| 6 |6 6 Hofaalaer 145 |
(S1L4281070) P13 2|68 |12|4 |2|TRITRITR[TR]1]1 T| 66130 | 51630 | 33 G
p|15| 2166113 6 |2 [TRiTR|TR|TR] 1] 1 W| 74250
8 | SB92411 690 [G|G| G ]G G: ‘H {1812 |:71.|15] 9 e
(51L4281080) P |15}.3 | 72.| 16|11 |mR[TR] 1]m]| 2|1 |m T| 67580 | 48200 | 30 6
pli6|2 | 70 15[ 11 |m|Ta]1|m]| 2|1 |m w| 68890
~ 9| ~1-BBE:Black Beveled End(30 *)
Nop 1o 110 LI w2-UiWeld Seam Ultrasonic Test o S ) :
(T’ ~Refer To | £ | ug-H:Heat(Ladle) Analysis, P:Product Analysis =7-2:X100, 3:X1000 . B
E Others g *9-T:Base Metal Transverse, W:Weld Part Transverse *10-E.L:Elongation *11-8.N:Seam Normal izing *G:GOOD *Tr:Trace
; - WE_HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED TN ACCORDANCE WITH AGOVE
Surveyor : SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE Manager of Q.M Dept.

* THE USE OF THE MATERIAL OUTSIDE T
AND/OR MONETARY PROBLEMS. FURTHER

HE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
MORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)




